GLOBAL JOURNAL

OF SCIENCE FRONTIER RESEARCH: H

Fnvironment & Eafim Seickias

Rehab|l|tat|on of Degraded Areas E,!i% : North South Geographlcal Varlatlon/l




&

GLOBAL JOURNAL OF SCIENCE FRONTIER RESEARCH: H
ENVIORNMENT & EARTH SCIENCE




GLOBAL JOURNAL OF SCIENCE FRONTIER RESEARCH: H
ENVIORNMENT & EARTH SCIENCE

VOLUME 23 [SSUE 2 (VER. 1.0)

OPEN ASSOCIATION OF RESEARCH SOCIETY



Global Journals Inc.

© Global Journal of Science (A Delaware USA Incorporation with “Good Standing”; Reg. Number: 0423089)

Frontier Research. 2023 Sponsors: Open Association of Research Society
' ' Open Scientific Standards

All rights reserved.

This is a special issue published in version 1.0 Publzsher S Headquarters Oﬁce
[...]
hemicelluloses without preliminary treatment. These
features make it significant as an effective degrader for
numerous other agricultural effluents. Similarly, normal
antimicrobial lipopeptides discharged from bacillus spp
acted as a food bio-preservative (200). This technique
enhances the shelf life of numerous perishable foods
like vegetables, fruits, drinks, and aquatic goods. This
type of research is also conducted on a commercial
scale in comparison with a laboratory setup (201). For
example, commercial crop probiotic is examined using
bacillus subtillis CW-S in closed vessel fermentation
(202). The authors summarized that molasses and urea
medium dished out an acceptable cell density of 7.19 x
108CFU/mL in comparison to the control of 1.51 x 107
CFU/mL with expensive media of 1.84 x 10" - 1.37 X
10° CFU/mL. Metabolites produced from bacillus spp
improve crop yieldby providing the plant with several
micronutrients, volatile compounds, and antimicrobial
earmarking pathogens (203). Other species of the
bacillus display opposition to pathogens by generating
growth hormones such as cytokinins, gibberellin, and
spermidines leading to root and shoot growth. The
presence of bacillus in the soil shows great protection
against harsh environmental stimuli like droughts, heavy
metals, and salinity in the plants. It can decontaminate
metal-contaminated soil and enhance the carbon
segregation procedure when used in a controlled
concentration (204). It can act efficiently as a denitrifying
agent in an agricultural environment and ensure soil
health balance by green remediating automation. A
strain of bacillus velezensis CE 100 is used to inhibit
plant phytopathogenic fungi and its gain improves
strawberry production (205). Also, the production of
indole-3-acetic acid from the above bacillus enhances
crop nutrient uptake while promoting cell division and
distinctness. This particular strain is helpful in the
organic matter removal and impedes the development
of harmful bacteria from slaughterhouse effluent (206).
The benefit of this method is that it acts as an

© 2023 Global Journals

antioxidant and angiotensin-converting enzyme that
performs barrier occupation (207).

) Eichhorniacrassipes (Water Hyacinth) and Panicum
Maximum Treatment Method

Effluents from various food processing factories
consist of high levels of chemical oxygen demand,
suspended solids, biochemical oxygen demand, nitrate,
and phosphate. Their value in the wastewater
composition is above the standard recommended by
World Health Organization (WHO). These effluents if
discharged into fresh water without treatment can lead
to public health catastrophes. By so doing, the removal
of these parameters by Eichhorniacrassipes and
Panicum maximum displayed high performance (41).
The authors concluded that both Eichhorniacrassipes
and Panicum maximum decrease pollutant loads of
effluent undergoing fermentation. Another study by (208)
investigated the best conditions for organic matter
removal using Eichhornia crassipes. A factorial design
denoted by X1, X2, and X3 is used to ascertain the
impact of residence time, plant density, and COD
concentration while process efficiency is evaluated with
Y1 for COD, Y2 for NH** and Y3 for PO,*, respectively.
In summary, the optimal removal rate for COD is 81%,
NH**is 95% and PO,*is 99.35%. Phytoremediation drive
in vetiver grass is utilized to decontaminate polluted
water and industrial effluent due to its physiological and
morphological attributes (209). Some other plants which
performa similar function as Eichhornia crassipes
include Seaweed (210) and macrophytes (211).

m) Antibiotic Resistance Treatment of Food Processing
Effluents

The issue of antibiotic resistance is fast growing
into a global health calamity. The overuse or misuse of
this antibiotic is a major factor in the exposure of
bacterial resistance to antimicrobial organisms. This
problem is not eradicable but can be managed through
the treatment of infections. Improving the use of
antibiotics in food processing factories should be a
prime concern to avoid the spread and disclosure of
resistance across the food chain (212). Most of these
treatment methods can cause selective elimination and
alter the proportion of phenotypes or genotypesunder
bacterial growth in the effluent. The ineffective
elimination of antibiotic-resistant bacteria (ARB) and
antibiotic-resistant genes (ARGs) from wastewater
treatment plants and effluent lead to the active rollout of
resistance genes to native microorganisms (213). The
ecology of enterococci and associated bacteria in
treated and untreated wastewater is examined on the
widespread presence of antibiotic  resistance
phenotypes within the bacteria group (214). The result
showed that the principal species of enterococcus are
found in untreated wastewater while the associated
quantities of enterococcus faecalis continue to exist in



treated and untreated wastewater. Furthermore, the
antibiotic-resistant strains of enterococci are not
removed through wastewater treatment. The use of
reclaimed wastewater to irrigate farms with edible crops
constitutes a big risk linked to the composition of
antibiotic bacteria, antibiotic-resistant bacteria, and
antibiotic-resistant genes (215).

A study of different effluent samples from two
seafood processing industries are investigated between
2021 and 2022 (216). The result showed that from the
samples, different bacterial species are identified with
different bacterial loads. Because of a high level of
recurrence of this antimicrobial resistant, urgent
measures should be adopted across other industrial
sectors to inhibit the increase and spread of this
antimicrobial resistance. The use of nanopatrticles also
played a vital role in this regard (217). A novel use of
mild heat and sonication is profitably developed to
sanitize bacteria in fresh foods (218). The result showed
that the integrated methods improved deactivation,
leading to 5.58-log depletion in E. coli at 4 min.
Furthermore, an increment in treatment time from 4 to 8
min ensued in absolute antibiotic resistance genes
degeneration and constrained the horizontal gene
transfer of ARGs. This study summarized that the
synergistic impact of mild heat and sonication is
opposed to ARB and ARGs. An attempt to obtain high
efficient anaerobic digestion of swine wastewater
through CH, production and ARG attenuation is carried
out (219). The authors summarized that the dewatered
swine  manure-derived  biochar-300  (DSMB-300)
displayed the best performance. Besides, DSMB
adapted from DSM and DSMB-assisted anaerobic
digestion displayed a high possibility of resistance gene
attenuation.The effluent discharged from fish processing
plant help to spread antibiotic-resistant bacteria into our
natural environments (220). Proper management
practices and legislation can protect the environment
and regulate seafood processing plants' hygiene.

n) Anaerobic/Aerobic Treatment in Food Processing
Industries

Anaerobic wastewater treatment started full-
scale operation in 1958 and its efficiency is highly
encouraging (221). Inexpensive approaches are
designed for food processing wastewater management.
A study by (222) examined the impact of the anaerobic-
aerobic treatment system of a potato processing
factory. The result showed that the integrated anaerobic-
aerobic system removal efficiency for TSS is 93%, for
BOD is 90% and for COD is 80%, respectively. The
average effluent concentrations of TSS, BOD, and COD
increased in volume, and the wastewater treatment plant
pleased National Environmental Quality Standard
(NEQS) for TSS (200 mg/L), NEQS for BOD (80 mg/L)
and NEQS for COD (150 mg/L). Assessment and

maximization of textile wastewater using a hybrid
anaerobic-aerobic system are carried out in two phases
(223). The result shows that a single treatment of
anaerobic exhibited low performance in the removal of
COD, Total Nitrogen (TN), and dyes. Meanwhile, an
integrated system of anaerobic-aerobic offers a better
removal efficiency of 99.5% for COD, 99.3% for TN, and
78.4% for dyes. Combined anaerobic-aerobic
sequencing batch reactor treated high-strength effluent
(wastewater from poultry slaughterhouse) and displayed
percentage removal of total COD (TCOD) at 97% = 2%,
soluble COD (SCOD) at 95% =+ 3%, NH3-N at 98% =+
1.3%, fat, oil and grease (FOG) at 90% = 11% and total
suspended solids (TSS) at 96% = 3% (224). Value-
added products are increasingly gotten from dairy,
slaughterhouses, and brewery influents as vital
resources. Then, extensive anaerobic treatment
automation of this can yield average methane of 487
Nm®/day (225-226). Another study by (227) integrated
an anaerobic-aerobic fixed bed reactor for the treatment
of waste water, and the removal efficiency of organic
matter content got to 83 + 5%, and Nitrogen got to 73
+ 3% without the incorporation of electron donor.

The performance of aerobic and anaerobic
membrane bioreactors is used as an alternative for
water, energy, and fertilizer retrieval (228). The result
showed that for organic matter treatment, anaerobic
membrane displayed a better removal efficiency of 97%
while aerobic membrane treatment showed better
nitrogen removal efficiency of 80%. Recovery of 527
m3/h of permeate could be used in the cane-washing
process or as feedstock for fertilizer procurement.
Soybean molasses is a viscous liquid with high volumes
of soluble carbohydrates, lipids, and proteins.
Anaerobic-aerobic baffled reactor is used in organic
matter degradation from soybean molasses for possible
biogas generation (229). From the result, COD,y
removal is efficient with average values between 88 and
98% while final effluent concentration is between 34 and
764 mgQO,/L. This shows that an anaerobic-aerobic
baffled reactor possesses a great possibility for the
biological degradation of soybean molasses. It further
shows that the method produces an estimated
180000m®/year with a concentration of methane high at
86%. An integrated anaerobic-anoxic-aerobic rector
technique is utilized for nitrogen removal from poultry
slaughterhouse effluent (230). The outcome indicated
that the best-performed reactor is witnessed in step I
with a recirculation rate of 2 and hydraulic retention time
of 11 hr. On this particular performance, the NH," and
TN removal efficiencies are 84% and 65%, respectively.
Without much opposition, the 65% removal efficiency of
TN is pronounced adequate because the conceptual
denitrification efficiency anticipated for this situation is a
recirculation rate of 2 67%, which occurred under no
external carbon source. Slaughterhouse effluent

© 2023 Global Journals

Global Journal of Science Frontier Research (H) Volume XXIII Issue II Version I E Year 2023



Global Journal of Science Frontier Research (H) Volume XXIII Issue II Version I E Year 2023

treatment undergoes a two-stage procedure with
integrated anaerobic digestion and electrocoagulation
to determine its efficiency (231). Both anaerobic digester
and electrocoagulation serve as primary and secondary
treatments, respectively. The result of the study showed
that the integration of anaerobic digestion and
electrocoagulation simultaneously enhances untreated
slaughterhouse wastewater treatment. This indicated
that the combined process exhibited removal
efficiencies greater than 79% for COD, 95% for nitrate,
and 90% for turbidity, respectively. A similar study is
carried out by (232) but this time, an anaerobic filter and
constructed wetland is used for the same poultry
slaughterhouse effluent. The result showed that this
system has efficient removal of organic matter of BOD;
at 88.9%, COD at 92.9%, TSS at 93.4%, and FOG at
87.3%, respectively.

o) Microbial Electrolysis Cells Treatment of Food
Processing Effluents

Microbial electrolysis cells(MECs) are one of the
most favorable contraptions amid bio-electrochemical
systems for the production of biohydrogen. A large
collection of wastewater and organic wastes can be
used as substrates in microbial electrolysis cells as they
allow for the production of valuable chemicals like
hydrogen gas. MECs can obtain clean and viable
hydrogen production from a large collection of
renewable biomass to displace fossil fuel (233). Cross-

feeding is a possible design for treating industrial food
processing wastewater samples (234). The study shows
that reactor inoculated with domestic wastewater
attained identical removal at a remarkably lesser time
than MECs which is accustomed only to industrial
wastewater, then possessing a lower wastewater
treatment. Microbial electrolysis cell is used for the
treatment of methanol-rich and food-processing
industrial wastewaters under inexpensive cathode
catalysts (235). The outcome indicated that
molybdenum disulfide catalyst exhibited a better result
than stainless cathode for the dual wastewater, while
platinum catalyst usage displayed the best result during
biogas production. This shows that molybdenum
disulfide is in the best position to undergo cathode
catalyst in MECs utilized for effluent treatment. Similar
research showed that nickel-foam exhibited the best
result (Table 5) for inexpensive electrodes during
hydrogen production in the MEC system together with
the treatment of food processing industrial effluents
(236). Microbial electrolysis cell is simultaneously used
to treat sugar factory wastewater and produce bio-
hydrogen with electrodeposited cathodes (40). The
result indicated that constructed cathodes exhibited
better efficiency and Ni-co-p co-deposit displays the
best cathode in both situations. This method
generallytransforms organic waste into hydrogen gas
and further degrades microorganisms(237-233).

Table 5: Rundown of Results from Mecs at the Applied Voltage 1.0 V for the 3 Cathodes in the 2 Sugar Industrial
Effluents [236]

Substrate | Cathode | COD removal (%) | CE (%) CHR (%) OHR (%) HPR (%) 1), (%)
CSw SS mesh 40.59 4511 13. 86 6.25 0.817 121.26
Ni plate 48.11 54.52 15.73 8.57 1.329 124.49

Ni foam 49.56 59.18 16.88 9.99 1.594 126.76

RSW SS mesh 30.43 44.09 8.95 3.95 0.613 113.54

Ni plate 38.99 54.67 9.39 513 1.022 114.54

Ni foam 40.06 56.64 12.35 6.99 1.431 119.20

Note: COD=chemical oxygen demand, CE=coulombic efficiency, CHR=cathode hydrogen recovery, OHR=overall hydrogen
recovery, HPR=hydrogen production rate, and 1], = energy recovery

As part of this study to contribute to the 2030
United Nations sustainable development goals (SDGs),
primarily to SDG 6 (ensure availability and sustainable
management of water and sanitation for all) and SDG 7
(ensure access to affordable, reliable, sustainable and
modern energy for all), efficient management of
wastewater and generation of green energy from this
effluent can ensure the target of these two goals.
Utilizing untreated wastewater to irrigate farms with
edible crops constitutes a risk to the agricultural
production system and humans. By so doing, SDG 2
(end hunger, achieve food security, improve nutrition
and promote sustainable agriculture) is under threat.
Also, generating wealth (value-added byproducts) from
the waste dump contributes immensely to SDG 2. In

© 2023 Global Journals

Nigeria, most of these SDGs are hard to achieve due to
the government's attitude towards ameliorating the
poverty level of its citizens. For instance, the government
has not adopted any known engineering bio-treatment
technologies to solve the problem of effluent disposal
treatment from food processing industries. All effluents
from food processing industries are channelled into
fresh waters and sometimes into dumpsites, and the
destruction is unprecedented in both environmental and
groundwater pollution (SDG 7 not achievable in the near
future). Utilizing untreated wastewater to irrigate farms
with edible crops constitutes a risk to the agricultural
production system and humans. By so doing, SDG 2
(end hunger, achieve food security, improve nutrition
and promote sustainable agriculture) is under threat.



Also, generating wealth (value-added byproducts) from